Summit Watchtower Ultra 10ft
Tripod Instructions
SuU82113

© 2021 Summit Treestands, LLC ¢ PO Box 1295 ¢ Birmingham, AL 35201
www.summitstands.com

4\ ATTENTION
Scan the QR code with your smart

OR

AR
1
ALL I

\
AZARD

L FALLSFROM Type the website address into your web
P J ey browser to view an important safety
ﬁﬁ“&%ﬂ?ﬁ'ﬂ‘“‘“ video before using this product.

orVisit B www.standsafety.com/s5 ( TRIPOD STAND SAFETY )

FAILURE TO READ AND FOLLOW ALL MANUFACTURER’S
WARNINGS AND INSTRUCTIONS CONSTITUTES A MISUSE OF THIS
PRODUCT AND COULD RESULT IN SERIOUS INJURY OR DEATH!

. Do not use this product until you understand safe and proper use. You must read and follow all instructions and warning prior to each use! Store these
instructions in a safe place and review periodically and at least yearly. Ensure that all users have reviewed these instructions before any use.

. When hunting from a treestand, falls can occur any time after leaving the ground! Any fall can cause serious injury or death!

. A signal device such as a mobile phone, radio, whistle, signal flare or personal locator device (PLD) must be on your person and available at all times. If
others are not aware of your hunting location and communication efforts are unsuccessful, you must have a personal plan for recovery/escape before you
ascend the tree - prolonged suspension in a harness can be fatal. It is important to exercise the legs by pushing against the tree or doing other forms of
continuous leg exercises to avoid blood pooling while being suspended. Hunters with varying degrees of physical fithess may require different plans to
recover/escape to avoid effects of prolonged suspension. Have a personal plan and practice it in the presence of a responsible adult before leaving the
ground. No escape/recovery plan will work for every hunter on every tree in every circumstance. Only you can determine the best recovery/escape plan
for your hunting situation and you must have a recovery/escape plan for your situation before leaving the ground. Hunt from ground when self-recovery/
escape ability is absent.

. Do not use this stand in high wind conditions that could result in a tip over.

. If there are any questions or concerns with instructions, warnings, or proper use, do not use the stand. Contact the manufacturer. Do not use unless you
fully understand safe and proper use. Maintain all warnings and instructions for later review as needed, for instruction usage to anyone borrowing your
stand or to pass on when selling these items. Use all safety devices provided with your treestand.

. Prior to each use, inspect all ladder sections to ensure the sections are not separated. Ensure the ground below the ladder sections is firm and level.

. All tripods must be anchored to the ground by means of ground stakes. It is advisable to purchase additional means of securing the tripod to the ground
including straps or ground anchors. Follow all instructions from suppliers for anchoring free-standing units.

. All tripods should be grounded to the ground by a licensed electrician in the event it is struck by lightning.

. Inspect the treestand prior to every use for undue wear, deformity, corrosion or other damage. Inspect all straps, webbing and ropes for fraying, rips, tears,
cuts, undue wear or any other type of damage. Discontinue use immediately if any damage is present.

. Never exceed the maximum rated weight limit of this product. This limit includes user and all gear taken to the platform area.

. Most falls occur due to improper installation or not using the product as directed. All supplied parts must be used, including, but not limited to all required
hardware. Ladder sections connections must be secured together by means of the pins or bolts supplied and in the manner set forth in these instructions.
Carefully follow and double check all assembly instructions to ensure that you have properly assembled the product. If you have any questions or
concerns, contact Summit at www.summitstands.com.

. The assembly and installation of a tripod stand requires a minimum of three (3) able adults. Never attempt to assemble, install, or remove this product with
less than three (3) able adults present.

. Do not use any treestand if ice or snow is present on the platform or ladder sections.

PRINTED IN CHINA Summit Watchtower Ultra SU82113 - 1/2020



Always have three (3) points of contact to the ladder while climbing. Never climb with anything on your back or in your hands while climbing. Take your
time, do not be in a hurry!

This product must be used only on level ground. If the ground is sloped or un-level, the stand may not balance correctly and could result in a tip over
leading to serious injury or death.

Prior to each use insure:
All ladder sections are not separated.
All sections are secured together by means of pins or bolts.
There are no visible signs of corrosion present.
There are no cracks in any tubing.
There are no cracks in any welds.
There are no loose weld joints.
The bottom leg sections are anchored to the ground to prevent movement.
If any of the conditions stated above are not met, discontinue use of the product immediately!

It is necessary and very important that someone knows your hunting location and time of return. It is also very important that you carry (on your person)
emergency communication devices such as a cell phone, two-way radio, whistle, signal flare or preferably a pld (personal locator device - FCC approved
July, ‘03). When triggered, a PLD will transmit an emergency signal to local rescue teams identifying your location via satellite gps coordinates. PLD’s may
be purchased at wilderness outfitters or on the internet. If stated device(s) is not present, hunt from the ground!

Never use treestand during inclement weather such as rain, lightning, windstorms, snow, hail, sleet or icy conditions. If any of these conditions are present,
safely climb down and end your hunt. If any sign of bad weather is moving into your location, safely climb down or do not climb up into any treestand.

Never hurry when installing, using, or removing this product. Hurrying causes accidents which may cause serious injury or death!

Never use the treestand while feeling ill, nauseous or dizzy, or if you have prior medical conditions that could cause a problem, that is, heart condition,
joints that lock-up, spinal fusions, etc or if you are not well rested.

Never use this product under the influence of drugs, alcohol, or prescription medication. This includes many types of cold & flu medications purchased over
the counter at the pharmacy. Always consult with your physician about prescription medications, over-the-counter medications and your physical ability
while using any type of medications prior to using this product.

Do not use this product unless you are in good physical condition without any physical limitations and have been fully rested the night before. Always
consult with a medical physician before using this product to ensure safe and able use of this product.

Do not use this product if you have any history of a heart condition or pulmonary issues without consulting with your physician for safe and proper use of
this product.

When installing a ladder stand, always bounce on the first rung to set the ladder into the ground according to manufacturer’s instructions before proceeding
to climb any higher.

Never bounce or jump on the stand for any reason. Doing this can damage the treestand causing the product to be over-loaded which could result in
serious injury or death!

Always pull up a bow, backpack, firearm or other equipment by means of a rope or hoist system and only after being secured in the treestand. Firearms
and crossbows must be pulled up unloaded, chamber open and muzzle down towards the ground!

Never modify your stand in any way by making repairs, replacing parts, altering, adding or attaching anything to it except if explicitly authorized in writing
by the manufacturer!

Practice installing, adjusting and using your treestand at ground level prior to using it at elevated positions!
Never lean out from or over the side of your treestand for any reason at any time.
Do not sleep while in your treestand. Sleep may cause you to fall out of your treestand which could cause serious injury or death!

Do not trim any tree branches or break-off any branches while in or on your treestand at an elevated position above ground level. All trimming/pruning
must be done at ground level!

Do not leave this product outside for more than two (2) weeks at a time. Weather, animals, tree growth, vandals and/or other environmental conditions may
damage the product and webbing (straps) and the integrity of the stand. Never use a treestand that has been left outside for more than two weeks. If using
someone else’s treestand, know how long the treestand has been attached to the tree before use. If this information is unknown, hunt from the ground!

Before each use of your Summit treestand, always inspect the treestand, components and harness for: cracks, tears, cable wear, abrasion, corrosion,
fractures, dents or other damage that may have occurred in transporting, storing or using your treestand. Do not use if any damage is present! Contact
customer service for the appropriate repair / replacement procedure!

All written instructions and warnings, and all straps must be stored in a safe, cool, and dry location. All video and written instructions and warnings must
be reviewed annually. It is the responsibility of the treestand owner to furnish all warning and instructions to any person that is borrowing or purchasing the
treestand.

Product colors and camo patterns are subject to change without notice. Your product may not appear to be the same as shown on box or label. Varying
colors and/or camo patterns do not change the performance of this product. All product weights and heights are approximated and are subject to change
without notice.

These products are intended to be used outdoors in most types of weather conditions but are not impervious to severe or long term weather or other
atmospheric conditions. Maintenance and inspections are required for years of trouble-free use. Always wipe down your products after each use. Always
100% inspect the product before and after each use! Never assume that any part, that may have been subjected to damage or wear, is ok for use. Stop use
immediately and contact Summit Treestands immediately if you have any concerns or suspicions about your product.

Leaving your treestand outside may allow the tubes to fill with water, freeze and cause them to rupture or burst. It may also allow all strapping to deteriorate
due to environmental conditions, tree growth, and/or animal attack. Inspection of treestand is required prior to each use! Any part of the of the treestand
that has tubes that have deformed shape or burst due to freezing is not covered under warranty and its use should be discontinued immediately! Failure to
do so could result in serious injury or death! Replacement components are supplied at owner’s expense.



Weight Limits: (includes hunter’s weight PLUS weight of all gear carried into the treestand)
DO NOT EXCEED THESE WEIGHT LIMITS!

300 Ib Rated Stand:

SU82113 - Summit Watchtower Ultra 10ft Tripod

THIS TRIPOD STAND IS INTENDED FOR SINGLE PERSON USE ONLY!

STAND / COMPONENT WARNING LABELS (FOrR REFERENCE ONLY)

DO NOT REMOVE ANY WARNING LABELS
FROM THE PRODUCT!

STAND WARNING LABEL WARNING!
FALL HAZARDI

FALLS FROM

HeigHTSMAYI |y

RESULT IN'SERIOUS

INJURY OR DEATH!
.

Scan or
I'S(annel ou

standsafety.

USER MUST READ and
follow manufacturer’s
instructions and WATCH
VIDEO before use!

L'UTILISATEUR DOIT LIRE
ET suivre les instructions
du fabricant ainsi que
REGARDER LA VIDEO
avant |'utilisation!

MAINTAIN 3 POINTS OF
(CONTACT when climbing!

MAINTENEZ 3 POINTS DE
CONTACT en montant!

PRIOR TO USE, inspect and
replace per manufacturer’s
instructions!

PO Box 1925
Birmingham, AL 35201

a PRADCO Outdoor Brands™ Product
www.summitstands.com

Inspectez et remplacez selon
les instructions du fabricant
AVANT LUTILISATION!

USE A HAUL LINE!
Never dimb with anything
on your back or in hands!

UTILISEZ UN CABLE
PORTEUR! Ne montez
jamais avec quoi que ce soit
sur le dos ou dans les
mains!

ATTENTION!
RISQUE DE CHUTE!

LES CHUTES A PARTIR D'UNE

e o ey
PROVOQUERDES

Voq BLESSURES
GRAVES OU MORTELLES!
;)

NEVER EXCEED WEIGHT
LIMIT or make
modifications

per manufacturer's
instructions!

NE DEPASSEZ JAMAIS LA
LIMITE DE POIDS ou
apportez des modifications
de par les instructions du
fabricant!

ANCHOR TRIPOD
SECURELY per the
manufacturer’s
instructions!

ANCREZ LE TREPIED
SECURITAIREMENT
conformément aux
instructions du fabricant!

%

DO NOT USE DURING
INCLEMENT WEATHER!

NUTILISEZ PAS DURANT
LE MAUVAIS TEMPS!

INSTALL ON LEVEL,
FIRM GROUND!

INSTALLEZ SUR UN SOL
PLAT ET FERME!

fi
THREE ADULTS REQUIRED
during setup!

TROIS ADULTES SONT
REQUIS lors de l'installation!




www.summitstands.com




( pamrsusr

PART NUMBER QryY DESCRIPTION IMAGE
SU82113-01 1 Front Platform >
SU82113-02 1 Back Platform : 7 : S =z
SU82113-03 1 Lower Seat Post
SU82113-04 2 Ladder Supports \
SU82113-05 2 Leg Supports
SU82113-06 3 Back Rail Uprights
SU82113-07 2 Front Rail Uprights
1
SU82113-08 Back Rail
SU82113-09 1 Shooting Rail
SU82113-10 1 Upper Ladder Section ;




PART NUMBER QryY DESCRIPTION IMAGE
SU82113-11 2 Upper Leg Sections
SU82113-12 1 Lower Ladder Section
SU82113-13 2 Lower Leg Sections
SU82113-14 6 Female Cross Braces

Male Cross Braces
SU82113-16 1 Seat
SU82113-17 1 Upper Seat Post
SU82113-18 4 U-Brackets
SU82113-19 4 Ladder Brackets
SU82113-20 4 Leg Brackets
SU82113-21 4 Ground Stakes




HARDWARE PACKET CONTENT

(Each bag is numbered per corresponding assembly step and will also include washers and nuts necessary for each step)

} M8x60 ‘
Step M8x60 E Qty
1 I 11 4
: M8x45 {
Step M8xd5 Qty
: v ‘
St M8x65 } Qt
ep M8x65 y
3 " T 4
: M8x45 {
Step M8x45 E Qty
4 [ T 4
} M8x60 ‘ Q ty
e MERGD i — 3
Step
5 ~ 8845 N
B: M8x45 E ‘ 3
[
= M8x60 - Qty
A: Mx60 O 2
Step
6 ‘ M8x43 ‘
B: M8x45 E 2
[ T
} M8x60 ‘
Step M8x60 E Qty
7 I 11 5
Step M8x50 } B30 { Q;y
8 I
Locking 2
Pin
St } Mox45 Qt
ep | ‘
9 M6xd3 T "




Mox55
Step | | Qty
10 M6xs . )
Step } Néxds i aty
1 W6x45 S— p
Step " } Mox35 i Q ty
2 o153 S )
Ste Mox35 ‘ t
e Mé6x35 i %
Mox45
Step | | Qty
y W6x45 S— 4
St e p Mox60 } Qt
15 Mex60 . R "
Step M6xzo ' ||lﬂ\ll||ll\\Hl“lll\lll“ll\li‘ Qty
1 6 . A 8
S , M6x20 |
o M6x20 e %y
Step M6x40 A Qty
18 S 2
M8x40
Step M8x40 | | Qty
1 O ;
TOOLS REQUIRED (PROVIDED)
1 M8/Mé6 Wrench
(2 pcs)

www.summitstands.com




[ assemBy

Install the Front Platform (#1) and Back Platform (#2)

Hardware: 4 M8x60 Bolts
8 Nylon Washers

8 Steel Washers () AN/
4 Nuts CIO0 0.0
Sl s
Place the Front Platform and Back Platform OAOOOIOO OODOOOO
upside down and_ align 'ghe bolt holes along the OOOO OOOO OOOO OOOO OOOOO OOOO
center, as shown in the figure. OO . OO O %@ OOO i OO
OO OIS ad)9 04 aaa
Assemble the bolts with the steel washers OO OO OK)OK) K)OK)O OOO K/OK/O
outside (against the n.ut'or bolt head) gnd the OO OO (\(\ Qm OOO (Y
nylon washers on the inside surface (against the 904/000(vw T DOOU T
surface to be clamped) and wrench tighten. OOOO l OOOO OO(% %) OOOOO i OOOO
CGOPQOGIO0 0.0( 00000
OUPOOIO0 9.0().0.0:4( 00
Sl
o oo I oo

Install the Lower Seat Post (#3) onto the assembled Platform

Hardware: 4 M8x45 Bolts
8 Nylon Washers
8 Steel Washers
4 Nuts

Align the Lower Seat Post to the center of the
upper side of the assembled platform, as shown
in the figure.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against the
surface to be clamped) and wrench tighten.




Install Ladder Supports (#4) Onto The Assembled Platform

Hardware: 4 M8x65 Bolts
8 Nylon Washers
8 Steel Washers
4 Nuts

Align the Ladder Supports along the underside
of the assembled platform, as shown in the
figure. The bent ends of the Ladder Supports
should be towards the Front Platform section.
The Front section does not have the Leg Support
attachments seen in Step 4.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against the
surface to be clamped) and wrench tighten.

Install Two Leg Supports (#5) Onto The Assembled Platform

Hardware: 4 M8x45 Bolts
8 Nylon Washers
8 Steel Washers
4 Nuts

Align the Leg Supports on the Back Platform, as
shown in the figure.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against the
surface to be clamped) and wrench tighten.




Install Three Back Rail Uprights (#6)

Step 5a Hardware: 3 M8x60 Bolts
6 Nylon Washers
6 Steel Washers
3 Nuts

The upper end of the Back Rail Uprights will have
one bolt hole while the lower end will have two.
The hardware for Step 5a is for the Platform’s
tubular outer frame connection to the upper bolt
hole of the Back Rail Upright’s lower end while
the hardware for step 5b is for the connection
of the Platform’s extended steel tab to the lower
bolt hole of the Back Rail Upright's lower end.

Step 5b Hardware: 3 M8x45 Bolts
6 Nylon Washers
6 Steel Washers .
3 Nuts

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against the
surface to be clamped) and wrench tighten.




ﬂ Install Two Front Rail Uprights (#7)

6a Hardware: 2 M8x60 Bolts
4 Nylon Washers
4 Steel Washers
2 Nuts

The upper end of the Front Rail Uprights will have
one bolt hole while the lower end will have two.
The hardware for Step 6a is for the Platform’s
tubular outer frame connection to the upper bolt
hole of the Front Rail Upright’s lower end while
the hardware for step 6b is for the connection
of the Platform’s extended steel tab to the lower
bolt hole of the Front Rail Upright's lower end.

Step 6b Hardware: 2 M8x45 Bolts
4 Nylon Washers
4 Steel Washers
2 Nuts

Assemble the bolts with the steel washers il
outside (against the nut or bolt head) and the \\\
nylon washers on the inside surface (against the \
surface to be clamped) and wrench tighten.




Install The Back Rail (#8) Onto The Assembled Back And Front Uprights

Hardware: 5 M8x60 Bolts
10 Nylon Washers
10 Steel Washers
5 Nuts

Align the Back Rail along the inner top surfaces of
the Back and Front Uprights as shown in the figure.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against the
surface to be clamped) and wrench tighten.

n Install The Front Shooting Rail (#9) Onto The Back Rail (#8)

Hardware: 2 M8x50 Bolts
8 Shoulder Washers
4 Steel Washers
2 Nuts
2 Locking Pins

On both sides of the Back Rail, place two of
the shoulder washers into the bolt hole where
the Shooting Rail attaches. These 4 shoulder
washers should all have the shoulders going into
the frame of the Back Rail.

Now align the Front Shooting Rail onto the Back
Rail as shown in the Figure. On both sides, place 2
shoulder washers into the outer face of the Front
Shooting Rail's bolt hole, with the shoulder of
the bolt hold facing toward the Back Rail frame.
Assemble the bolts and nuts with the steel washers
outside the shoulder washers. Wrench Tighten.

Note: The Front Shooting Rail is adjustable to
three position through use of the locking pin.




n Install the Upper Ladder Section and 2 U-Brackets onto the Ladder Supports

Hardware: 4 M6x45 Bolts
8 Nylon Washers
8 Steel Washers
4 Nuts

Slide the upper (compressed) end of the Upper
Ladder Section into the lower ends of the
Ladder Supports. Slide the U-Brackets over
the assembled ladder sections so that all bolt
holes are aligned.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against
the surface to be clamped) and wrench tighten.

C AWARNING )|
U-Brackets are required and must be used to provide support for
the attachment points between the ladder sections. Bolts must be
threaded through them on both sides of the ladder section. DO NOT
omit these U-Brackets. Failure to properly use the U-Brackets could lead
to serious injury or death.

Install two Upper Leg Sections(#11) onto the Leg Supports (#5)

Hardware: 2 M6x55 Bolts
4 Nylon Washers
4 Steel Washers
2 Nuts

Slide the upper (compressed) end of Upper Leg
Sections into the corresponding Leg Supports
and line up the bolt holes.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against
the surface to be clamped) and wrench tighten.

[ AWARNING )
You need three people to install/erect this stand. Each person should
hold a leg during the installation process. Do not allow the legs to
hang freely without support as this could lead to structural damage,
serious injury or death.

Failure to follow these instructions may result in serious injury or death!




Install Lower Ladder Section (#12) And Two U-Brackets
Onto The Upper Ladder Section

Hardware: 4 M6x45 Bolts
8 Nylon Washers
8 Steel Washers
4 Nuts

Slide the upper (compressed) end of the Lower
Ladder Section into the lower end of the
Upper Ladder Section. Slide the U-Brackets
over the assembled ladder sections so that
all bolt holes are aligned.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against
the surface to be clamped) and wrench tighten.

C AWARNING )|
U-Brackets are required and must be used to provide support for
the attachment points between the ladder sections. Bolts must be
threaded through them on both sides of the ladder section. DO NOT
omit these U-Brackets. Failure to properly use the U-Brackets could lead
to serious injury or death.

Install Two Lower Leg Section (#13) Onto The Upper Leg Sections

Hardware: 2 M6x55 Bolts
4 Nylon Washers
4 Steel Washers
2 Nuts

Slide the upper (compressed) end of Lower Leg
Sections into the lower ends of the Upper Leg
Sections and line up the bolt holes.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against
the surface to be clamped) and wrench tighten.



Cross Brace Assembly

Hardware: 6 M6x35 Bolt
12 Nylon Washers
12 Steel Washers
6 Nuts

Locate one Female Cross Brace (#14) and one Male
Cross Brace (#15). Slide the Male Cross Brace into
the Female Cross Brace and line up the bolt holes.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against
the surface to be clamped) and wrench tighten.
Repeat this for the remaining 5 Cross Braces.

Total 6 sections

Install Each Ladder Bracket (#20) Onto The Ladder Sections

Hardware: 4 M6x45 Bolts
8 Nylon Washers
8 Steel Washers
4 Nuts

Align the Ladder Brackets onto the Ladder
Sections in the 4 locations shown in the Figure.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against
the surface to be clamped) and wrench tighten.




Install Four Leg Brackets (#21) Onto The Leg Sections

Hardware: 4 M6x60 Bolts
8 Nylon Washers
8 Steel Washers g =
4 Nuts 7 7

Align the Leg Brackets onto the Leg Sections in
the 4 locations shown in the Figure.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against
the surface to be clamped) and wrench tighten.




Install Cross Braces onto Leg Brackets

Hardware: 8 M6x20 Bolts
16 Nylon Washers
16 Steel Washers
8 Nuts

Align the assembled cross braces to the outer
surfaces of the Leg Brackets as shown in the
Assembly and Close Up Pictures.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against the
surface to be clamped) and leave hand tight.

Install Cross Braces onto
Ladder Brackets

177

Hardware: 4 M6x20 Bolts
8 Nylon Washers
8 Steel Washers
4 Nuts

Align the assembled cross braces to the outer
surfaces of the Ladder Brackets as shown in the
Assembly and Close Up Pictures.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against the
surface to be clamped) and leave hand tight.

Once all Cross Braces have been attached to the
Ladder and Leg Brackets, go back and wrench
tighten all hardware from steps 16 and 17.

=

[

AWARNING

A

Do not overtighten the hardware. Overtightening can lead to structural
damage and may negatively affect the performance of your stand.

Failure to follow these instructions may result in serious injury or death!




Assemble Seat (#16)

Hardware: 2 M6x40 Bolt
4 Nylon Washers
4 Shoulder Washers
4 Steel Washers
2 Nuts

Place the Shoulder washers into the backrest
pivot bolt holes on each side of the bottom of
the Seat frame. Each of these washers should
have the shoulder portion of the washer going
into the frame.

Align the bolt holes of the Seat's backrest pivot
with the corresponding bolt hole along the bottom
frame of the seat (that just had the shoulder
washers placed in it), as shown in the figure.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against the
surface to be clamped) and wrench tighten.

Install the Upper Seat Post (#17) to the Seat Frame

Hardware: 4 M8x40 Bolts
8 Nylon Washers
8 Steel Washers
4 Nuts

Align each Seat to Platform Connection Bar along
Align the Seat Frame onto the Upper Seat Post as
shown in the figure.

Assemble the bolts with the steel washers
outside (against the nut or bolt head) and the
nylon washers on the inside surface (against
the surface to be clamped) and wrench tighten.

The seat has a carrying strap and can be removed
when not in the tripod is not in use. To install the
seat, slide the Upper Seat Post onto the Platform'’s
Lower Seat Post.

NOTE: After completion of Step 19, the Seat is now fully
assembled. It can be installed onto the tripod by sliding the
Upper Seat Post on the Seat Assembly over the Lower Seat
Post on the Platform of the Tripod. The Seat includes a carrying
strap for ease of transportation if the Seat is removed when the
Tripod is not in use.



. Find a suitable area to set up the Tripod. Ensure the ground is firm and level. Sloping ground or uneven surfaces will cause
instability. This instability could cause the tripod to tilt or shift as you ascend or descend the ladder.

. Lay the assembled unit on its side, ladder facing up, with the foot platform resting on a box or table capable of holding the
weight of the unit as seen in Figure 1. This will prevent excess stress on the leg sections and cross braces.

. Tie off a heavy duty rope or strap with a sewn looped end to the ladder section as shown in Figure 1.
NOTE: Rope and strap not included.

. Have three (3) able adults help with standing the Tripod up. Position one holding the rope or strap attached in Step 3.
Position the other two people at each leg column.

. To raise the tripod, pull on the rope / strap while the other helpers lift up on the legs and platform. See Figure 2.
Slowly walk the Tripod into position. Ensure the platform is level.

. Bounce on the first rung to set the ladder into the ground.
7. Insert the ground stakes into each leg section as shown in Figures 3a and 3b.

DO NOT let the unit slam onto the ground. This will DO NOT climb the tripod without the ground stakes
damage the Tripod. secured into each leg section.




TRIPOD REMOVAL

1. Remove all the ground stakes. Attach a rope / strap to the bottom wire column as shown in Figure 1.

2. Using three (3) able adults, position two people on the leg columns. Position one person on the ladder column holding
the rope / strap.

3. While holding the strap, lift up on the ladder section to begin to tilt the tripod back. Have each person control the rate of
tilting while slowly letting the rope / strap out.

4. Slowly and carefully continue to tilt the tripod over until the platform is laying on the ground or on a box or table capable of
holding its weight. DO NOT allow the unit to slam onto the ground. This will damage the Tripod.

MAINTENANCE AND CARE

e The powdercoat finish applied at the factory is very durable and [ A CAUTION A

should only need touch ups in areas of heavy wear or accidental
impact. Use a high quality, outdoor spray paint to cover any bare
metal areas that might develop. Inspect the stand before use, every ) - X .
time. DO NOT use if any corrosion (rust) is present. or accidental damage. For mstance,_thls could occur if

¢ When transporting your Summit Treestand be sure it is securely tied | SOMeone else used the treestand without knowledge of
down and be sure no other objects can slid into or hit the treestand | Its proper use, or if the: treestand were drop_p_ed, hit by
possibly causing damage. G motor vehicle or subject to corrosive conditions, etc. )

e Never leave the stand assembled and exposed to outside conditions
for more than two weeks.

Look for nicks, gouges, cuts, cracks, bends, corrosion or
similar damage that can be the result of improper use

Should you damage any part of your Summit Treestand, contact your nearest authorized Summit dealer or the factory to obtain the
proper corrective action procedure and/or replacement parts for the treestand.

Summit Treestands have the highest structural integrity by design, material selection and manufacturing techniques, but as its owner,
only your continued care will assure trouble free performance. When the above-mentioned guidelines are followed, your Summit
Treestand will provide years of successful hunting.

LIMITED WARRANTY

(A) Warranty

Summit Treestands, LLC (Summit) warrants to the original retail purchaser that all products manufactured by it are free from defects in
material and manufacture at the time of shipment for twelve (12) months from the date of purchase. Summit will repair or replace any
part found defective if the unit claimed to be defective shall be returned to Summit, postage prepaid, within the warranty period.

This warranty shall not apply to any product which has been subjected to misuse; misapplication; neglect (including but not limited

to improper maintenance); accident; improper installation; modification (including but not limited to use of unauthorized parts or
attachments); adjustment or repair. THE FOREGOING IS IN LIEU OF ALL OTHER WARRANTIES, WHETHER EXPRESS OR IMPLIED (INCLUDING
THOSE OF MERCHANTABILITY AND FITNESS OF ANY PRODUCT FOR A PARTICULAR PURPOSE), AND OF ANY OTHER OBLIGATION OF
LIABILITY ON THE PART OF THE COMPANY.

(B) Limitation of Liability

It is expressly understood that Summit’s liability for its products, whether due to breach of warranty, negligence, strict liability, or otherwise,
is limited to the repair of the product, as stated above, and Summit will not be liable for any other injury, loss, damage, or expense, whether
direct or consequential, including but not limited to loss of use, income, profit, or damage to material, arising in connection with the sale,
installation, use of, inability to use, or the repair or replacement of Summit’s products.

Summit reserves the right to make alterations or modifications in its products at any time, which in its opinion, may improve the
performance and efficiency of the product. It shall not be obligated to make such alterations or modifications to products already in
service.

Please take the time to fill out the warranty card online at http://www.summitstands.com/warranty

PG 21







Instructions relatives au mirador sur trépied
Watchtower Ultra de 10 pi Summit

SU82113

© 2021 Summit Treestands, LLC ¢ PO Box 1295 ¢ Birmingham, AL 35201
www.summitstands.com

ATTENTION

REGARDEZ CETTE VIDEO SUR LA SECURITE Scannez le code QR a I'aide de votre

, téléphone intelligent, tablette ou
| | AVANT L UTILE"_\TIO%! appareil similaire.
) |/ BER -
I I! OMBEF H Tapez |'adresse du site Web dans votre

il S1yoUS TOMBEZ ry
DE HAUT, VOUS Scannez »

navigateur afin de pouvoir visionner une

@) DEBLESSURES E vidéo imp(')rtgpte sur la sécurité avant
o s wEw: . d'utiliser ce produit.

ouVisitez B> www.standsafety.com/s5 (" SECURITE DUTREPIED )

LE FAIT DE NE PAS LIRE ET RESPECTER TOUS LESAVERTISSEMENTS N
ET TOUTES LES INSTRUCTIONS DU FABRICANT CONSTITUE UN MAUVAISE
USAGE DE CE PRODUIT ET PEUT ENTRAINER DES BLESSURES GRAVES,

VOIRE LA MORT! Y,

. N'utilisez pas ce produit tant que vous ne comprenez pas comment le faire de fagon sécuritaire et adéquate. Vous devez lire et respecter toutes les
instructions et tous les avertissements avant chaque utilisation! Rangez ces instructions dans un endroit sdr et étudiez-les périodiquement et au moins une
fois par année. Assurez-vous que tous les utilisateurs ont étudié ces instructions avant toute utilisation.

. Quand vous chassez dans un mirador, des chutes peuvent survenir a tout moment aprés avoir quitté le sol! Toute chute peut entrainer des blessures
graves, voire la mort!

. Vous devez garder sur vous un appareil de signalisation comme un téléphone mobile, une radio, un sifflet, une fusée de signalisation ou un appareil de
repérage individuel qui doit étre disponible en tout temps. Si d’autres personnes ne connaissent pas votre emplacement de chasse et que vos efforts de
communication échouent, vous devez disposer d’un plan personnel pour vous rétablir ou vous tirer d’affaire avant de monter dans I'arbre. La suspension
prolongée dans un harnais peut s'avérer mortelle. Il est important de faire travailler les jambes en poussant contre I'arbre ou en faisant d’autres formes
d’exercice continu afin d’éviter 'accumulation de sang lors de la suspension. Les chasseurs dont le niveau de forme physique varie peuvent nécessiter des
plans différents pour se rétablir ou se tirer d’affaire afin d’éviter les effets d’'une suspension prolongée. Ayez un plan personnel et mettez-le en pratique en
présence d’un adulte responsable avant de quitter le sol. Aucun plan de rétablissement ne fonctionnera pour tous les chasseurs dans tous les arbres et
dans toutes les circonstances. Vous seul pouvez déterminer le meilleur plan de rétablissement adapté a votre situation de chasse, et vous devez disposer
d’'un tel plan avant de quitter le sol. Chassez a partir du sol quand un tel plan n’est pas disponible.

. N’utilisez pas ce mirador par vents forts, lesquels pourraient le faire basculer.

. Si vous avez des questions ou des préoccupations au sujet des instructions, des avertissements ou de I'utilisation adéquate du mirador, ne I'utilisez pas.
Communiquez avec le fabricant. Ne I'utilisez pas tant que vous ne comprenez comment le faire de fagon sécuritaire et adéquate. Conservez tous les
avertissements et toutes les instructions pour examen ultérieur, au besoin, pour quiconque emprunte votre mirador ou pour les transmettre au nouveau
propriétaire lors de la vente. Utilisez tous les dispositifs de sécurité fournis avec votre mirador.

. Avant chaque utilisation, inspectez toutes les sections d’échelle pour vous assurer qu’elles ne sont pas séparées. Assurez-vous que le sol sous les
sections d’échelle est ferme et de niveau.

. Tous les trépieds doivent étre arrimés au sol au moyen de pieux. On conseille de se procurer d’autres moyens pour fixer le trépied au sol, notamment des
sangles ou des ancrages au sol. Respectez toutes les instructions des fournisseurs pour arrimer les unités autoporteuses.

. Tous les trépieds doivent étre reliés a la terre par un électricien agréé au cas ou ils seraient frappés par la foudre.

. Inspectez le mirador avant chaque utilisation pour y déceler de I'usure excessive, des déformations, de la corrosion ou d’autres dommages. Inspectez
toutes les sangles et les cordes pour y déceler de I'effilochage, des déchirures, des coupures, de l'usure excessive ou tout autre type de dommages.
Cessez immédiatement I'utilisation si des dommages sont présents.

. Ne dépassez jamais la limite de poids nominale maximale de ce produit. Cette limite comprend I'utilisateur et tout 'équipement posé sur la plateforme.

. La plupart des chutes surviennent en raison d’'une mauvaise installation ou d’'une utilisation contraire aux instructions. Il faut utiliser toutes les piéces
fournies, y compris, sans s’y limiter, toute la quincaillerie nécessaire. Les raccords des sections d’échelle doivent étre fixés les uns aux autres a l'aide
des tiges ou des boulons fournis et de la fagon indiquée dans les présentes instructions. Suivez attentivement et contre-vérifiez toutes les instructions
d’assemblage pour vous assurer d’avoir bien monté ce produit. Si vous avez des questions ou des préoccupations, communiquez avec Summit a 'adresse
www.summitstands.com.

. L'assemblage et I'installation d’'un mirador sur trépied nécessitent trois (3) adultes capables. Ne tentez jamais d’assembler, d’installer ou de retirer ce
produit en présence de moins de trois (3) adultes capables.

. N’utilisez aucun mirador en présence de neige ou de glace sur la plateforme ou les sections d’échelle.

IMPRIME EN CHINE Summit Watchtower Ultra SU82113 - 1/2020



Utilisez toujours trois points de contact avec I'échelle quand vous y montez. Ne montez jamais avec du matériel sur le dos ou dans les mains. Prenez votre
temps, ne vous pressez pas!

Ce produit doit étre posé sur un sol de niveau. Si le sol est en pente ou s'il n’est pas de niveau, le mirador peut étre mal équilibré et basculer, ce qui peut
entrainer de graves blessures, voire la mort.

Avant chaque utilisation, assurez-vous de ce qui suit :
Aucune section d’échelle n'est séparée
Toutes les sections sont fixées les unes aux autres a l'aide de tiges ou de boulons
Il N’y a aucun signe de corrosion
Aucun tube n'est fissuré
Aucune soudure n'est fissurée
Aucun joint soudé n’est lache
Les sections de patte du bas sont arrimées au sol afin d’éviter tout mouvement
Si I'une des conditions ci-dessus n’est pas satisfaite, cessez immédiatement |'utilisation du produit!

Il est nécessaire et trés important qu'une autre personne sache votre emplacement de chasse et votre heure de retour. Il est aussi trés important que vous
portiez (sur vous) un appareil de communication d’'urgence comme un téléphone cellulaire, une radio deux voies, un sifflet, une fusée de signalisation

ou un appareil de repérage personnel (approuvé par la FCC en date de juillet 2003). Lorsqu'’il est activé, I'appareil de repérage personnel envoie a des
équipes de sauvetage locales un signal d’'urgence qui indique votre position a I'aide de coordonnées GPS. Ces appareils se vendent dans les magasins
de plein air ou sur Internet. Si vous n’avez aucun des appareils susmentionnés, chassez a partir du sol!

N’utilisez jamais un mirador par mauvais temps, par exemple en présence de pluie, de foudre, de vents forts, de neige, de gréle, de grésil ou de glace.
En présence de ces éléments, descendez du mirador en toute sécurité et mettez fin a votre partie de chasse. Si des signes vous indiquent que de
mauvaises conditions météorologiques s’approchent de votre emplacement, descendez du mirador en toute sécurité et ne montez dans aucun mirador.

Ne vous pressez jamais quand vous installez, utilisez ou retirez ce produit. Se presser cause des accidents qui peuvent entrainer de graves blessures,
voire la mort!

N'utilisez jamais le mirador si vous vous sentez malade, nauséeux ou étourdi, ou si vous souffrez d’'un trouble médical qui peut poser un probleme, par
exemple, une maladie cardiaque, des joints qui se coincent, des fusions vertébrales, etc., ou si vous n’étes pas bien reposeé.

N'utilisez jamais ce produit avec les facultés affaiblies par la drogue, I'alcool ou des médicaments sous ordonnance. Les médicaments comprennent
également les médicaments contre le rhume et la grippe vendus sans ordonnance a la pharmacie. Consultez toujours votre médecin au sujet des
médicaments sous et sans ordonnance et de votre capacité physique a prendre tout type de médicaments avant d’utiliser ce produit.

N’utilisez pas ce produit a moins d’étre en bonne forme physique, sans limite physique, et de bien vous étre reposé la veille. Avant d’utiliser ce produit,
consultez toujours un médecin pour vous assurer qu'il est sécuritaire de le faire et que vous en étes capable.

N'utilisez pas ce produit si vous avez des antécédents de trouble cardiaque ou pulmonaire sans d’abord consulter votre médecin pour vous assurer qu'il
est sécuritaire d’utiliser ce produit et que vous en étes capable.

Lors de l'installation d’'un mirador a échelle, sautez toujours sur le premier barreau d’échelle pour enfoncer celle-ci dans le sol conformément aux
instructions du fabricant avant de monter plus haut.

Ne sautez jamais sur le mirador, peu importe la raison. Autrement, vous pourriez endommager le mirador par surcharge, ce qui peut entrainer des
blessures graves, voire la mort!

Hissez toujours un arc, un sac a dos, une arme a feu ou tout autre équipement au moyen d’'une corde ou d’un systéme de treuil, et ce, uniquement apres
vous étre attaché dans le mirador. Les armes a feu et les arbalétes doivent étre hissées quand elles sont déchargées, la chambre ouverte et la bouche du
canon orientée vers le sol!

Ne modifiez jamais votre mirador de quelque fagon que ce soit en y apportant des réparations, en remplagant des pieces, en modifiant quoi que ce soit ou
en y ajoutant ou y fixant quoi que ce soit, sauf si le fabricant I'autorise expressément par écrit!

Pratiquez I'installation, I'ajustement et I'utilisation de votre mirador au niveau du sol avant de le faire en position élevée!

Ne vous penchez jamais par-dessus le bord de votre mirador, peu importe la raison.

Ne dormez pas dans votre mirador. Dans votre sommeil, vous pourriez tomber du mirador, ce qui peut entrainer de graves blessures voire la mort!
Ne coupez ou ne cassez aucune branche quand vous étes dans votre mirador en position élevée. Toutes les coupes doivent se faire au sol!

Ne laissez jamais ce produit a I'extérieur pendant plus de deux (2) semaines d’affilée. Les conditions météorologiques, les animaux, la croissance de
I'arbre, des vandales ou d’autres conditions environnementales peuvent endommager le produit et les sangles et nuire a I'intégrité du mirador. N'utilisez
jamais un mirador qui a été laissé a I'extérieur pendant plus de deux semaines. Si vous utilisez le mirador de quelqu’un d’autre, vous devez savoir depuis
combien de temps il est fixé a I'arbre avant de I'utiliser. Si vous ne disposez pas de cette information, chassez a partir du sol!

Avant chaque utilisation de votre mirador Summit, inspectez toujours le mirador méme, ses composants et le harnais pour déceler ce qui suit :

des fissures, des déchirures, des cables usés, de I'abrasion, de la corrosion, des fractures, des bosses ou d’autres dommages qui peuvent étre survenus
lors du transport, de I'entreposage ou de 'utilisation de votre mirador. Ne I'utilisez pas en présence de tout dommage! Communiquez avec le service

a la clientéle pour obtenir la procédure de réparation ou de remplacement pertinente!

Toutes les instructions et tous les avertissements écrits ainsi que toutes les sangles doivent étre rangés dans un endroit sdr, frais et sec. Toutes les
instructions et tous les avertissements écrits et vidéographiques doivent faire I'objet d’'un examen annuel. Le propriétaire du mirador est responsable de
fournir toutes les instructions et tous les avertissements a quiconque emprunte ou achéte le mirador.

Les couleurs et les motifs de camouflage du produit peuvent changer sans préavis. Votre produit peut avoir une apparence différente de celle affichée sur
la boite ou I'étiquette. Les différences de couleurs et de motifs de camouflage n’altérent pas le rendement de ce produit. Toutes les valeurs de poids et de
hauteur sont approximatives et peuvent changer sans préavis.

Ces produits sont destinés a une utilisation a I'extérieur dans la plupart des conditions météorologiques, mais ils ne sont pas congus pour résister a des
intempéries et autres conditions atmosphériques graves ou a long terme. Des entretiens et des inspections sont nécessaires pour obtenir des années
d’utilisation sans probléme. Essuyez toujours vos produits aprés chaque utilisation. Inspectez toujours le produit entier avant et aprés chaque utilisation!
Ne partez jamais du principe que toute piéce soumise a des dommages ou de 'usure convient a I'utilisation. Cessez immédiatement I'utilisation et
communiquez avec Summit Treestands si vous avez des préoccupations ou des soupgons au sujet de votre produit.

Le fait de laisser votre mirador a I'extérieur peut permettre aux tubes de se remplir d’eau, laquelle peut geler et causer la rupture ou I'éclatement des tubes.
Toute sangle peut également se détériorer en raison des conditions environnementales, de la croissance de I'arbre ou des attaques par des animaux. ||
est nécessaire d’inspecter le mirador avant chaque utilisation! Les parties du mirador dont les tubes sont déformés ou éclatés en raison du gel ne sont pas
protégées par la garantie, et il faut cesser immédiatement I'utilisation! Le non-respect de cette consigne peut entrainer de graves blessures, voire la mort!
Les composants de rechange sont fournis aux frais du propriétaire.



TAILLE DE L'ARBRE ET LIMITE DE POIDS

Limites de poids « (comprennent le poids du chasseur PLUS le poids de tout I'équipement dans le mirador)
NE DEPASSEZ PAS CES LIMITES DE POIDS!

Mirador d’une capacité de 136 kg (300 Ib):
SU82113 - Mirador sur trépied Watchtower Ultra de 10 pieds Summit

CE MIRADOR SUR TREPIED EST DESTINE A ETRE UTILISE PAR UNE SEULE PERSONNE!

ETIQUETTE D’AVERTISSEMENT DU MIRADOR ET
DES COMPOSANTS (A TITRE DE REFERENCE SEULEMENT)

NE RETIREZ AUCUNE ETIQUETTE D’AVERTISSEMENT DU PRODUIT!

ETIQUETTE D’AVERTISSEMENT
DU MIRADOR

WARNING!  ATTENTION!
FALL HAZARD!  RISQUE DE CHUTE!

FALLS FROM .
HEIGHTS MAY! Iy LES CHUTES A PARTIR DUNE

&5 HAUTEUR PEUVENT
FESIITINSEROLS SROVORIERESBLESIRES

Vg
INJURY OR DEATH GRAVES 0U MORTELLES!
|\ .\

NEVER EXCEED WEIGHT
LIMIT or make
modifications

Scan or Visit ‘ ,
I i per manufacturer’s
Scannez ou Visitez e

g

i i
:
=] H

ws

PO Box 1925
Birmingham, AL 35201

a PRADCO Outdoor Brands™ Product
www.summitstands.com

standsafety.com/s5

USER MUST READ and
follow manufacturer’s
instructions and WATCH
VIDEO before use!

L'UTILISATEUR DOIT LIRE
ET suivre les instructions
du fabricant ainsi que
REGARDER LA VIDEO
avant |'utilisation!

v v

MAINTAIN 3 POINTS OF
(CONTACT when climbing!

MAINTENEZ 3 POINTS DE
CONTACT en montant!

r

( 2

PRIOR TO USE, inspect and
replace per manufacturer’s
instructions!

Inspectez et remplacez selon
les instructions du fabricant
AVANT LUTILISATION!

USE A HAUL LINE!
Never dimb with anything
on your back or in hands!

UTILISEZ UN CABLE
PORTEUR! Ne montez
jamais avec quoi que ce soit
sur le dos ou dans les
mains!

NE DEPASSEZ JAMAIS LA
LIMITE DE POIDS ou
apportez des modifications
de par les instructions du
fabricant!

T

ANCHOR TRIPOD
SECURELY per the
manufacturer’s
instructions!

ANCREZ LE TREPIED
SECURITAIREMENT
conformément aux
instructions du fabricant!

%

DO NOT USE DURING
INCLEMENT WEATHER!

NUTILISEZ PAS DURANT
LE MAUVAIS TEMPS!

INSTALL ON LEVEL,
FIRM GROUND!

INSTALLEZ SUR UN SOL
PLAT ET FERME!

fi
THREE ADULTS REQUIRED
during setup!

TROIS ADULTES SONT
REQUIS lors de l'installation!




www.summitstands.com




| ustEDEPECES

NUMERO DE PIECE QTE DESCRIPTION IMAGE
SUS2113-01 1 Plateforme avant >
SU82113-02 1 Plateforme arriére 7 7 = =
SU82113-03 1 Poteau de siége inférieur
SU82113-04 2 Supports d’échelle \
SU82113-05 2 Supports de patte
SU82113-06 3 Montants de rail arriére
SU82113-07 2 Montants de rail avant
1
SU82113-08 Rail arriére
SU82113-09 1 Rail de tir
SU82113-10 1 Section d'échelle supérieure :




NUMERO DE PIECE QTE DESCRIPTION IMAGE
SU82113-11 2 Sections de patte supérieures
SU82113-12 1 Section d'échelle inférieure
SU82113-13 2 Sections de patte inférieures
SU82113-14 6 Traverses femelles

Traverses males
SUB2113-15 6 (extrémités serties)
SU82113-16 1 Siege
SU82113-17 1 Poteau de siége supérieur
SU82113-18 4 Supportsen U
SU82113-19 4 Supports d'échelle
SU82113-20 4 Supports de patte
SU82113-21 4 Pieux de sol




CONTENU DES SACS DE QUINCAILLERIE

(Chaque sac est numéroté en fonction de I'étape d’assemblage et contient également les rondelles et les écrous nécessaires pour chaque étape)

. { 60 |
Etape M8x60 Qté
: I 1 :
. : M8x45 {
Etape M8x45 Qté
: v ‘
E M8x65 ‘ Qt
tape M8x65 ‘ é
3 " T 4
) : M8x45 {
Etape M8x45 Qté
A v .
} M8x60 ‘ Qté
e MERGD i — 3
Etape
5 ~ 8145 .
B: M8x45 E ‘ 3
| T
= M8x60 o Qté
A: Mx60 O 2
Etape
6 ‘ M8x43 ‘
B: M8x45 E 2
| T
; } M8x60 ‘
Etape M8x60 Qté
7 1 ;
SEtape M8x50 : L] w e
8 | T
Locking 2
Pin
it } Noxds e
ape ‘ ! (-]
9 M6xd3 T 7




’ Mox55

Etape 1 | Qté
10 M6xs . .

Etape | e | Qté
1 W6x45 A wwwm p

Etape M6x55 ‘ s * Qté
2 X U 2

Etape M6x35 S Qté
3 O T p

Etape | e | Qté
1 W6x45 A wwwm p

Etape Mox60 } até
15 M6x60 . R ;

Eta p € M 6)(2 o ' mll\ll‘lll\H\l“lll\llllm\li‘ Qté
1 6 . A 8

L M6x20 4

Eta p e M 6)(2 0 . I\l\l\l\\Ill\ll“Ill\lll\ll\\ll\ll“lll\llll|ll\| Qte
17 .’\“l\“l\lll\llmll\ll|\lll\lll\l\l\lll\l\l\ll\\x 4

Etape M6x40 | o ! Qté
18 0 o 2

M8x40

Etape M8x40 | | 0té
1 O ;

OUTILS NECESSAIRES (FOURNIS)

1 Clé M8/Mé6

(2mcx)

PG 30 www.summitstands.com



ASSEMBLAGE

Installation de la plateforme avant (no 1) et de la plateforme arriére (no 2)

Quincaillerie : 4 boulons M8x60
8 rondelles de nylon
8 rondelles d'acier
4 écrous O

9V UGN/
e %%
S ROIBES

%%> 6§§é§>
S

Posez les plateformes avant et arriére a I'envers O O
et alignez les trous de boulon le long du centre, OO O OO
comme illustré sur la figure. 8@8@ . 9@%{\ Ogogo i 0202
9 R e 0
e YIS

9.0 e

Assemblez les boulons avec les rondelles d’acier

a I'extérieur (contre I'écrou ou la téte de boulon)
ot e ondeles s o s s i SRR e
L ' SRS (KBRS
o scen ose I o oo

Q0 0
K& ¢

S
&
o %$$

¢

()

Installation du poteau de siége inférieur (no 3) sur la plateforme assemblée

Quincaillerie : 4 boulons M8x45
8 rondelles de nylon
8 rondelles d'acier
4 écrous

Alignez le poteau de siege inférieur avec le centre
de la plateforme assemblée, sur le c6té supérieur
de celle-ci, comme illustré sur la figure.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.




Installation des supports d’échelle (no 4) sur la plateforme assemblée

Quincaillerie : 4 boulons M8x65
8 rondelles de nylon
8 rondelles d’'acier
4 écrous

Alignez les supports d'échelle sous la plateforme
assemblée, comme illustré sur la figure. Les
extrémités pliées des supports d'échelle doivent
étre orientées vers la section de plateforme
avant. La section de plateforme avant n’est pas
dotée des fixations pour les supports de patte
présentés a |'étape 4.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.

Installation de deux supports de patte (no 5) sur la plateforme assemblée

Quincaillerie : 4 boulons M8x45
8 rondelles de nylon
8 rondelles d’'acier
4 écrous

Alignez les supports de patte sur la plateforme
arriere, comme illustré sur la figure.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.




Installation des trois montants de rail arriere (no 6)

Quincaillerie de I'étape 5a: 3 boulons M8x60
6 rondelles de nylon
6 rondelles d’acier
3 écrous

L'extrémité supérieure des montants de rail arriére
est dotée d'un trou de boulon, tandis que I'extrémité
inférieure est dotée de deux trous de boulon.
La quincaillerie pour |'étape 5a est destinée au
raccordement du cadre tubulaire extérieur de la
plateforme au trou de boulon supérieur de I'extrémité
inférieure des montants de rail arriére, tandis que
la quincaillerie pour |'étape 5b est destinée au
raccordement de la languette d'acier prolongée de
la plateforme avec le trou de boulon inférieur dans la
partie inférieure des montants de rail arriére.

Quincaillerie de I'étape 5b: 3 boulons M8x45 )
6 rondelles de nylon 8
6 rondelles d’acier
3 écrous

Assemblez les boulons avec les rondelles dacier a
I'extérieur (contre I'écrou ou la téte de boulon) et les
rondelles de nylon sur la surface intérieure (contre la
surface a serrer), puis serrez a la clé.




ﬂ Installation des deux montants de rail avant (nho 7)

Quincaillerie de I'étape 6a: 2 boulons M8x60
4 rondelles de nylon
4 rondelles d'acier
2 écrous

L'extrémité supérieure des montants de rail avant est
dotée d'un trou de boulon, tandis que l'extrémité
inférieure est dotée de deux trous de boulon.
La quincaillerie pour l'étape 6a est destinée au
raccordement du cadre tubulaire extérieur de la
plateforme au trou de boulon supérieur de I'extrémité
inférieure des montants de rail avant, tandis que
la quincaillerie pour ['étape 6b est destinée au
raccordement de la languette d‘acier prolongée de la
plateforme avec le trou de boulon inférieur dans la
partie inférieure des montants de rail avant.

Quincaillerie de I'étape 6b: 2 boulons M8x45
4 rondelles de nylon
4 rondelles d'acier &
2 écrous \

Assemblez les boulons avec les rondelles d'acier a
I'extérieur (contre I'écrou ou la téte de boulon) et les
rondelles de nylon sur la surface intérieure (contre la
surface a serrer), puis serrez a la clé.




Installation du rail arriere (no 8) aux montants arriere et avant assemblés

Quincaillerie : 5 boulons M8x60
10 rondelles de nylon
10 rondelles d’acier
5 écrous

Alignez le rail arriere avec les surfaces supérieures
intérieures des montants arriére et avant, comme
illustré sur la figure.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.

n Installation du rail de tir avant (no 9) sur le rail arriere (no 8)

Quincaillerie : 2 boulons M8x50
8 rondelles a épaulement
4 rondelles d'acier
2 écrous
2 goupilles de verrouillage

Des deux cotés du rail arriere, insérez deux
rondelles a épaulement dans le trou de boulon
ou le rail de tir se fixe. L'épaulement de ces 4
rondelles a épaulement doit rentrer dans le cadre
du rail arriére.

Maintenant, alignez le rail de tir avant sur le rail
arriere, comme illustré sur la figure. Des deux
cbtés, insérez deux rondelles a épaulement dans
la surface extérieure du trou de boulon du rail de
tir avant, I'’épaulement du boulon orienté vers le
cadre du rail arriere. Assemblez les boulons et les
écrous avec les rondelles d'acier a |'extérieur des
rondelles a épaulement. Serrez a la clé.

Remarque : le rail de tir avant s'ajuste en trois
positions al‘aide de la goupille de verrouillage.



n Installation de la section d’'échelle supérieure et de 2 supports en U sur
les supports d’échelle

Quincaillerie : 4 boulons M6x45
8 rondelles de nylon
8 rondelles d’'acier
4 écrous

Glissez I'extrémité supérieure (comprimée) de la
section d'échelle supérieure dans les extrémités
inférieures des supports d'échelle. Glissez les
supportsen Usur les sections d'échelle assemblées
de facon que les trous de boulon soient alignés.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.

f A AVERTISSEMENT )
Les supports en U doivent obligatoirement étre utilisés pour assurer
le soutien des points de fixation entre les sections d'échelle. Les
boulons doivent étre insérés dans ces supports des deux cotés
d‘une section d’échelle. N'oubliez PAS ces supports en U. Le fait
de ne pas utiliser les supports en U de facon adéquate peut
Lentrainer de graves blessures, voire la mort.

Installation de deux sections de patte supérieures (no 11) sur les supports
de patte (no 5)

Quincaillerie : 2 boulons M6x55
4 rondelles de nylon
4 rondelles d’'acier
2 écrous

Glissez I'extrémité supérieure (comprimée) des
sections de patte supérieures dans les supports
de patte correspondants et alignez les trous
de boulon.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.

f A AVERTISSEMENT )
Trois personnes sont nécessaires pour installer et ériger ce mirador.
Chaque personne devrait tenir une patte pendant le processus
d’installation. Ne laissez pas les pattes pendre librement sans
support, ce qui pourrait causer des dommages structuraux et
entrainer de graves blessures, voire la mort.

Le non-respect de ces instructions peut entrainer de graves
Lblessures, voire la mort!




Installation de la section d’échelle inférieure (no 12) et de deux supports
en U sur la section d’échelle supérieure

Quincaillerie : 4 boulons M6x45
8 rondelles de nylon
8 rondelles d’'acier
4 écrous

Glissez I'extrémité supérieure (comprimée) de
la section d’'échelle inférieure dans I'extrémité
inférieure de la section d'échelle supérieure.
Glissez les supports en U sur les sections d'échelle
assemblées de facon que tous les trous de boulon
soient alignés.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.

f A AVERTISSEMENT )
Les supports en U doivent obligatoirement étre utilisés pour
assurer le soutien des points de fixation entre les sections d'échelle.
Les boulons doivent étre insérés dans ces supports des deux cotés
d'une section d’échelle. N'oubliez PAS ces supports en U. Le fait
de ne pas utiliser les supports en U de facon adéquate peut
Lentrainer de graves blessures, voire la mort.

Installation de deux sections de patte inférieures (no 13) sur les sections
de patte supérieures

Quincaillerie : 2 boulons M6x55
4 rondelles de nylon
4 rondelles d’'acier
2 écrous

Glissez I'extrémité supérieure (comprimée) des
sections de patte inférieures dans les extrémités
inférieures des sections de patte supérieures et
alignez tous les trous de boulon.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.



Assemblage des traverses

Quincaillerie : 6 boulons M6x35
12 rondelles de nylon
12 rondelles d'acier
6 écrous

Repérez une traverse femelle (no 14) et une
traverse male (no 15). Glissez la traverse male dans
la traverse femelle et alignez les trous de boulon.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.
Effectuez a nouveau cette étape avec les 5
traverses restantes.

6 sections au total

Installation de chaque support d’échelle (no 20) sur les sections d’échelle

Quincaillerie : 4 boulons M6x45
8 rondelles de nylon
8 rondelles d'acier
4 écrous

Alignez les supports d'échelle sur les sections
d'échelle aux 4 emplacements illustrés sur la figure.

Assemblez les boulons avec les rondelles d’acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.




Installation des quatre supports de patte (no 21) sur les sections de patte

Quincaillerie : 4 boulons M6x60
8 rondelles de nylon
8 rondelles d'acier
4 écrous

Alignez les supports de patte sur les sections
d'échelle aux 4 emplacements illustrés sur la figure.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.




Installer les croisillons sur les supports de patte

Quincaillerie : 8 boulons M6x20
16 rondelles de nylon
16 rondelles d’acier
8 écrous

Alignez les traverses assemblées sur les surfaces
extérieures des supports de patte, comme illustré
sur les photos d‘assemblage et les photos en
gros plan.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la clé.

P74 Installer les croisillons sur
les supports d’échelle

Quincaillerie : 4 boulons M6x20
8 rondelles de nylon
8 rondelles d’'acier
4 écrous

Alignez les traverses assemblées sur les surfaces
extérieures des supports d'échelle, comme
illustré sur les illustrations d'assemblage et les
illustrations en gros plan.

Assemblez les boulons avec les rondelles d'acier
a l'extérieur (contre I'écrou ou la téte de boulon)
et les rondelles de nylon sur la surface intérieure
(contre la surface a serrer), puis serrez a la main.

Une fois que toutes les traverses ont été fixées
aux supports d'échelle et de patte, repassez
sur toute la quincaillerie des étapes 16 et 17
et serrez-la a la clé.

A AVERTISSEMENT

Ne serrez pas excessivement la quincaillerie. Un serrage excessif
peut causer des dommages structuraux et nuire au rendement
de votre mirador.

Le non-respect de ces instructions peut entrainer de graves
blessures, voire la mort!




Assemblage du siege (no 16)

Quincaillerie : 2 boulons M6x40
4 rondelles de nylon
4 rondelles a épaulement
4 rondelles d'acier
2 écrous

Insérez les rondelles a épaulement dans les trous de
boulon du pivot du dossier, de chaque c6té de la
partie inférieure du cadre de siége. L'épaulement de
chacune de ces rondelles devrait étre orienté dans le
cadre.

Alignez les trous de boulon du pivot du dossier avec
les trous de boulons correspondants le long du cadre
inférieur du siege (ou les rondelles a épaulement
viennent d'étre insérées), comme illustré sur la figure.

Assemblez les boulons avec les rondelles d'acier a
I'extérieur (contre I'écrou ou la téte de boulon) et les
rondelles de nylon sur la surface intérieure (contre la
surface a serrer), puis serrez a la clé.

Installation du poteau de siége supérieur (no 17) sur le cadre de siége

Quincaillerie : 4 boulons M8x40
8 rondelles de nylon
8 rondelles d'acier
4 écrous

Alignez chaque barre de raccordement du siége a la
plateforme le long du cadre de siége avec le poteau
de siege supérieur, comme illustré sur la figure.

Assemblez les boulons avec les rondelles d'acier a
I'extérieur (contre I'écrou ou la téte de boulon) et les
rondelles de nylon sur la surface intérieure (contre la
surface a serrer), puis serrez a la clé.

Le siege est doté d'une sangle de transport et il peut
étre retiré quand le trépied n'est pas utilisé. Pour
installer le siége, glissez le poteau de siege supérieur
dans le poteau de siege inférieur de la plateforme.

REMARQUE : le siege est entierement assemblé apreés I'étape 19.
On peut l'installer sur le trépied en glissant le poteau de sieége
supérieur sur I'ensemble de siége, dans le poteau de siége inférieur
sur la plateforme du trépied. Le siégge comprend une sangle
de transport pour faciliter le transport si le siége est retiré quand
le trépied n’est pas utilisé.



. Trouvez un emplacement adéquat ou poser le trépied. Assurez-vous que le sol y est ferme et de niveau. Un sol en pente ou
des surfaces inégales causeront I'instabilité, laquelle peut entrainer I'inclinaison ou le déplacement du trépied quand
vous montez dans I'échelle ou en descendez.

. Couchez I'unité assemblée sur le coté, échelle vers le haut et la plateforme pour pieds posée sur une boite ou une table capable
de supporter le poids de I'unité, comme illustré sur la figure 1. Cette mesure permet d'éviter les contraintes excessives sur
les sections de patte et les traverses.

. Prenez une corde ou une sangle robuste dotée d'une boucle cousue a une extrémité et attachez-la a la section d’échelle,
comme illustré sur la figure 1. REMARQUE : corde et sangle non comprises.

. Demandez I'aide de trois (3) adultes capables pour relever le trépied. Positionnez un des adultes avec la corde ou la sangle
attachée a I'étape 3, et positionnez les deux autres au niveau de chaque colonne de patte.

. Pour relever le trépied, tirez sur la corde ou la sangle pendant que les autres personnes soulévent les pattes et la plateforme.
Voir la Figure 2. Déplacez lentement le trépied jusqu'a sa position finale. Assurez-vous que la plateforme est de niveau.

6. Sautez sur le premier barreau pour enfoncer I'échelle dans le sol.
7. Insérez les pieux de sol dans chaque section de patte, comme illustré sur les figures 3a et 3b.

NE laissez PAS |'unité tomber au sol, ce qui endommagerait NE montez PAS dans le trépied sans que les pieux de sol ne
le trépied. soient fixés dans chaque section de patte.




RETRAIT DU TREPIED

. Retirez tous les pieux de sol. Attachez une corde ou une sangle au bas de la colonne de patte, comme illustré sur la Figure 1.

N =

. En présence de trois (3) adultes capables, positionnez deux personnes au niveau des colonnes de patte. Positionnez une
personne au niveau de la colonne d'échelle pour retenir la corde ou la sangle.

w

. En maintenant la sangle, soulevez la section d'échelle pour commencer a incliner le trépied. Demandez a chaque personne
de controler la vitesse d'inclinaison tout en laissant la corde ou la sangle s'allonger.

B

. Continuez d'incliner lentement et prudemment le trépied jusqu'a ce que la plateforme soit posée sur le sol ou sur une boite
ou une table capable de résister a son poids. NE laissez PAS I'unité tomber au sol, ce qui endommagerait le trépied.

e La peinture en poudre appliquée en usine est tres ( A MISE EN GARDE A
durable et ne devrait nécessiter des retouches que
dans les zones trés usées ou qui ont subi des impacts Recherchez des entailles, des marques, des coupures, des fissures, des
accidentels. Utilisez une peinture d’extérieur de grande plis, de la corrosion ou d‘autres signes de dommage qui peuvent découler
qualité pour recouvrir toute zone de métal qui peut se d'un usage inad.éqluat ou d'accidents. Par ex'efmple, dgs dommages .
dénuder. Inspectez le mirador avant chaque utilisation. peuvent survenir si une autre personne a utilisé le mirador sans savoir
NE I'utilisez PAS s'il est corrodé (rouillé). |'utiliser adéquatement ou si le mirador a été échappé, percuté par un

. . véhicule motorisé ou assujetti a des conditions corrosives, etc.
e Quand vous transportez votre mirador Summit, )

assurez-vous qu'il est bien arrimé et qu'aucun objet ne
peut glisser et le percuter, ce qui pourrait causer des dommages.

e Ne laissez jamais le mirador assemblé et exposé aux conditions extérieures pendant plus de deux semaines.

Si une partie quelconque de votre mirador Summit est endommagée, communiquez avec votre détaillant Summit autorisé le plus prés
ou avec l'usine pour connaitre la procédure corrective adéquate a adopter ou pour obtenir des pieces de rechange.

Les miradors Summit ont une intégrité structurale supérieure par leur conception, par les matériaux qui les composent et par les
techniques de fabrication, mais seul un entretien continu par le propriétaire en garantira un rendement sans probléme. Quand les
directives susmentionnées sont respectées, votre mirador Summit vous offrira plusieurs années de chasse fructueuses.

GARANTIE LIMITEE

(A) Garantie

Summit Treestands, LLC (Summit) garantit a I'acheteur original au détail que tous les produits qu’elle fabrique sont exempts de défaut
de matériel et de fabrication au moment de I'expédition, et ce, pendant douze (12) mois a partir de la date d'achat. Summit réparera ou
remplacera toute piece défectueuse si I'unité dite défectueuse est retournée a Summit, port payé, dans la période de garantie.

La présente garantie ne vise aucun produit qui a fait I'objet d'un usage abusif, d'une mauvaise application, de négligence (y compris, sans
s'y limiter, un entretien inadéquat), d'un accident, d’une installation inadéquate, de modifications (y compris, sans s'y limiter, I'utilisation
de piéces ou d'accessoires non autorisés), d’ajustements ou de réparations. LA PRESENTE GARANTIE REMPLACE TOUTES LES AUTRES
GARANTIES, EXPRESSES OU IMPLICITES (Y COMPRIS LES GARANTIES DE QUALITE MARCHANDE OU D’APTITUDE DE TOUT PRODUIT A UN
EMPLOI PARTICULIER), ET TOUTE OBLIGATION DE RESPONSABILITE DE LA PART DE L'ENTREPRISE.

(B) Limitation de la responsabilité

Il est explicitement entendu que la responsabilité de Summit envers ses produits, qu’elle découle d'une rupture de garantie, de négligence,
de la responsabilité objective ou autre, se limite a la réparation du produit, comme susmentionné, et Summit ne sera pas responsable des
blessures, pertes, dommages ou frais, directs ou indirects, y compris, sans sy limiter, la perte d’utilisation, de revenus ou de bénéfices ou
des dommages matériaux en rapport a la vente, l'installation, I'utilisation, I'incapacité a utiliser ou la réparation ou le remplacement des
produits Summit.

Summit se réserve le droit d’apporter en tout temps des modifications a ses produits qui, a son avis, peuvent en améliorer le rendement et
I'efficacité. Elle n'est pas obligée d'apporter de telles modifications aux produits déja en service.

Veuillez prendre le temps de remplir la carte de garantie en ligne a I’'adresse http://www.summitstands.com/warranty.

PG 43







